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Test Items Test Results Test Methods
Protection Efficiency 1 99.42 TSI model 8130
of Mask(%) 2 99.44 Flow rate:85.3
(0.075 ¢z m,NaCl ,CMD) 3 99.12 (Liter/min)
4 99.04
5 99.20
6 99.24
7 99.41
8 99.54
9 99.46
10 99.24
Ave. 99.31
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